
 
 
 

Appendix A 
 

Revised Tentative Order 
 



 
    
 

REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
NPDES NO. CA0037711 

 

The following discharger and discharge points are subject to waste discharge requirements set forth 
in this Order. 

 Table 1. Discharger Information  
Discharger Sewerage Agency of Southern Marin 

Name of Facility 
Sewerage Agency of Southern Marin Wastewater Treatment Plant and its wastewater 
collection and interceptor conveyance system 

CIWQS Place Number 255788 

Facility Address 450 Sycamore Avenue, Mill Valley, CA 94941, Marin County 

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have classified 
this discharge as a major discharge. 

 
 Table 2. Discharge Location 

Discharge 
Point 

Effluent Description 
Discharge Point 

Latitude 
Discharge Point 

Longitude 
Receiving Water 

001 
Secondary treated 

wastewater 
37º 52′ 12″ N 112º 27′ 05″ W 

Raccoon Strait in Central 
San Francisco Bay 

 
 Table 3. Administrative Information 

This Order was adopted by the Regional Water Quality Control Board on: XXXX 

This Order shall become effective on:  February 1, 2013 

This Order shall expire on: January 31, 2018 

The Discharger shall file a Report of Waste Discharge in accordance with 
Title 23, California Code of Regulations, as application for re-issuance of 
waste discharge requirements no later than: 

July 31, 2017 

 
I, Bruce H. Wolfe, Executive Officer, do hereby certify that this Order with all attachments is a full, 
true, and correct copy of an Order adopted by the California Regional Water Quality Control Board, 
San Francisco Bay Region, on the date indicated above. 

 

 

 

 

 

____________________________________ 
Bruce H. Wolfe, Executive Officer



SEWERAGE AGENCY OF SOUTHERN MARIN  REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
 NPDES NO. CA0037711 
 

  2 

Contents   

I.  Facility Information ............................................................................................................................. 3 
II.  Findings ............................................................................................................................................... 3 
III.  Discharge Prohibitions ........................................................................................................................ 8 
IV.   Effluent Limitations and Discharge Specifications ............................................................................ 9 

A.  Effluent Limitations for Conventional and Non-Conventional Pollutants ................................. 9 
B.  Toxic Substances Effluent Limitations .................................................................................... 10 
C.  Whole Effluent Toxicity ........................................................................................................... 11 

V.  Receiving Water Limitations ............................................................................................................. 11 
VI.  Provisions .......................................................................................................................................... 12 

A.  Standard Provisions .................................................................................................................. 12 
B.  MRP Requirements .................................................................................................................. 13 
C.  Special Provisions .................................................................................................................... 13 

1.  Reopener Provisions ........................................................................................................... 13 
2.  Effluent Characterization Study and Report ...................................................................... 14 
3.  Best Management Practices and Pollutant Minimization Program .................................... 15 
4.  Special Provisions for POTWs ........................................................................................... 17 
5.  Other Special Provisions .................................................................................................... 18 

VII.Compliance Determination ................................................................................................................. 23 
 

Tables 

Table 1. Discharger Information ................................................................................................................. 1 
Table 2. Discharge Location ....................................................................................................................... 1 
Table 3. Administrative Information .......................................................................................................... 1 
Table 4. Facility Information ...................................................................................................................... 3 
Table 5. Basin Plan Beneficial Uses ........................................................................................................... 6 
Table 6. Conventional and Non-Conventional Pollutant Effluent Limitations .......................................... 9 
Table 7. Toxic Pollutant Effluent Limitations .......................................................................................... 10 
Table 8. Specific Tasks to Improve Wet Weather Management and Reduce Blending ........................... 19 
Table 9. Copper Action Plan ..................................................................................................................... 21 
Table 10. Cyanide Action Plan ................................................................................................................. 22 
 

Attachments 

Attachment A – Definitions .................................................................................................................... A-1 
Attachment B – Facility Map .................................................................................................................. B-1 
Attachment C – Process Flow Diagram .................................................................................................. C-1 
Attachment D – Federal Standard Provisions ......................................................................................... D-1 
Attachment E – Monitoring and Reporting Program (MRP) ................................................................... E-1 
Attachment F – Fact Sheet ....................................................................................................................... F-1 
Attachment G – Regional Standard Provisions and Monitoring and Reporting Program ...................... G-1 



SEWERAGE AGENCY OF SOUTHERN MARIN  REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
 NPDES NO. CA0037711 
 

  3 

 
I. FACILITY INFORMATION 

The following facility is subject to the waste discharge requirements set forth in this Order: 

 Table 4. Facility Information 
Discharger Sewerage Agency of Southern Marin 

Name of Facility 
Sewerage Agency of Southern Marin Wastewater Treatment Plant and its 
wastewater collection and interceptor conveyance system 

Facility Address 450 Sycamore Avenue, Mill Valley, Marin County, CA 94941 

CIWQS Place Number 255788 

Facility Contact, Title, Phone  

Jeff Carson  
Interim General Manager 
(415) 388-2402 
Jcarson@cityofmillvalley.org 

Mailing Address 26 Corte Madera Avenue, Mill Valley, CA 94941 

Type of Facility Publicly Owned Treatment Works 

Facility Design Flow 
3.6 million gallons per day (MGD) (average dry weather flow) 
24.7 MGD (peak wet weather flow) 

Service Area 

The City of Mill Valley, a portion of the Town of Tiburon (Richardson Bay 
Sanitary District [SD]), and unincorporated areas of Marin County (Alto SD, 
Almonte SD, Homestead Valley SD, Kay Park section of the Tamalpais 
Community SD) 

Service Population Approximately 29,000  

 
II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter 
Regional Water Board), finds: 

A. Background. The Sewerage Agency of Southern Marin (hereinafter Discharger) was formed under 
a Joint Exercise of Powers Agreement in 1979. The Discharger is currently discharging under 
Regional Water Board Order No. R2-2007-0056, National Pollutant Discharge Elimination System 
(NPDES) Permit No. CA0037711. The Discharger submitted a Report of Waste Discharge dated 
April 3, 2012, and applied for an NPDES permit reissuance to discharge treated wastewater from its 
wastewater treatment plant located at 450 Sycamore Street, Mill Valley to waters of the State and 
the United States.  

The discharge is also currently regulated under Order No. R2-2012-00XX (NPDES Permit  
CA0038849), which establishes requirements on mercury and polychlorinated biphenyls (PCBs) 
from wastewater discharges in the region. This Order does not affect the mercury and PCBs permit. 
Furthermore, the Discharger is subject to Cease and Desist Order No. R2-2007-0057, which 
addresses the Discharger’s inability to immediately comply with certain effluent limits established 
in Order No. R2-2007-0056. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 



SEWERAGE AGENCY OF SOUTHERN MARIN  REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
 NPDES NO. CA0037711 
 

  4 

B. Facility Description and Discharge Location 

1. Facility Description. The Discharger owns and operates the Sewerage Agency of Southern 
Marin Wastewater Treatment System (hereinafter Plant) and its associated wastewater 
collection systems (hereinafter, collectively, Facility). The Plant, located in Mill Valley, 
provides secondary treatment of domestic wastewater for its six member agencies: the City of 
Mill Valley, Almonte Sanitary District, Alto Sanitary District, Homestead Valley Sanitary 
District, Richardson Bay Sanitary District, and the Kay Park Area of the Tamalpais Community 
Sanitary District. Each member agency owns and operates its respective collection system. The 
population of the service area is approximately 29,000. The Plant has a dry weather design 
capacity of 3.6 million gallons per day (MGD) and can treat up to 24.7 MGD during wet 
weather. During the previous order term, the average daily flow rate was 3.27 MGD, the 
maximum daily flow was 16.3 MGD, and the instantaneous peak wet weather flow was 43.8 
MGD. Attachment B provides a location map. 

2. Collection System. The Discharger owns and operates sewer pipelines that collect wastewater 
and convey wastewater from the member agencies’ satellite collection systems to the Plant. The 
Discharger’s wastewater collection and interceptor conveyance system consists of 
approximately 3.5 miles of force mains, 5.5 miles of gravity lines, and six pump stations. Under 
agreement with the City of Mill Valley, the Discharger operates two lift stations within the Mill 
Valley service area (e.g., Frontage Road Lift Station, Shelter Bay Lift Station). Each of the 
satellite collection systems is owned and operated independently and collects wastewater from 
its respective service area. These collection systems, and the Discharger’s wastewater collection 
and interceptor conveyance system, are covered under the Statewide General Waste Discharge 
Requirements for Sanitary Sewer Systems (Order No. 2006-0003-DWQ). 

3. Treatment Description. The treatment process consists of screening, grit removal, flow 
equalization, primary sedimentation, biological treatment (trickling filters), secondary 
clarification, disinfection (chlorination), and dechlorination. Chlorine contact is accomplished in 
the effluent force main, and dechlorination is accomplished by sodium bisulfite addition at 
Sanitary District No. 5 of Marin County (Tiburon) prior to discharge.  

The Plant’s maximum treatment capacity, based on the equalized flow, is 24.7 MGD. During 
wet weather, when influent flow exceeds 24.7 MGD, a portion of the primarily treated 
effluent may be diverted around the secondary treatment units and blended with secondarily 
treated effluent prior to disinfection and discharge. Such bypass, or blending, prevents a 
washout of microbial populations in the secondary treatment units, which are critical to 
achieving compliance with secondary treatment standards.  
 
During extreme peak flow conditions, when influent flow exceeds 24.7 MGD for an 
extended time and the effluent pumps reach their maximum capacity, the equalization ponds 
could overflow. When this happens, partially treated wastewater in the equalization ponds 
could be released into Richardson Bay through an emergency outlet located at the north 
pond. Such discharge, performed only under emergency situations to avoid sewage backups 
in the collection systems, is not authorized by this Order and is subject to Discharge 
Prohibition III.C.  
 
Attachment C contains a treatment process schematic diagram.  



SEWERAGE AGENCY OF SOUTHERN MARIN  REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
 NPDES NO. CA0037711 
 

  5 

4. Discharge Location. Treated, disinfected effluent is discharged at Discharge Point No. 001 to 
Raccoon Strait in Central San Francisco Bay via a submerged outfall approximately 850 feet 
offshore at a depth of about 84 feet below mean sea level. The Discharger shares the outfall with 
Sanitary District No. 5 of Marin County Wastewater Treatment Plant at Tiburon. Consistent 
with Basin Plan requirements, discharge through any outfall other than Discharge Point No. 001 
is prohibited by this Order.  

5. Biosolids Management. Solids removed from the wastewater stream are treated by gravity 
thickening, primary and secondary digestion, and dewatering by belt filter press. During the 
winter months, dewatered biosolids are sent to the Redwood Sanitary Landfill in Novato where 
they are composted with yard wastes and used for daily cover at the landfill. During warmer 
months, dewatered solids may be land-applied by Synagro West at a reuse site located on 
Lakeville Highway in Sonoma County. The Discharger currently generates and reclaims about 
263 dry tons of biosolids per year. 

6. Stormwater Discharge. The Discharger is covered under the State Water Board’s statewide 
industrial stormwater NPDES permit (NPDES General Permit No. CAS000001).  

7. Water Recycling. The Discharger reclaims wastewater under General Water Reuse Order 
No. 96-011. Water reuse is intermittent with an average of approximately 0.038 MGD provided 
for landscape irrigation (7 MG/yr provided over the typical May through October irrigation 
season). 

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and 
implements regulations adopted by USEPA and California Water Code (CWC) chapter 5.5, 
division 7, commencing with section 13370. It serves as an NPDES permit for point source 
discharges from the Facility to surface waters. This Order also serves as Waste Discharge 
Requirements (WDRs) pursuant to CWC article 4, chapter 4, division 7, commencing with 
section 13260. 

D. Background and Rationale for Requirements. The requirements in this Order are based on 
information submitted as part of the application, through monitoring and reporting programs, and 
other available information. The Fact Sheet, which contains background information and rationale 
for requirements of the Order, is hereby incorporated into this Order and constitutes part of the 
findings for this Order. Attachments A through E and G are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA). Under CWC section 13389, this action to adopt 
an NPDES permit is exempt from Chapter 3 of CEQA. 

F. Technology-Based Effluent Limitations. CWA section 301(b) and NPDES regulations at Title 40 
[...]
B.  Effluent Monitoring .............................................................................................................. F-33 
C.  Whole Effluent Toxicity Testing Requirements ................................................................... F-33 
D.  Receiving Water Monitoring ................................................................................................ F-34 

VII. Rationale for Provisions ................................................................................................................. F-34 
A.  Standard Provisions (Provision VI.A) .................................................................................. F-34 
B.  Monitoring and Reporting Requirements (Provision VI.B) ................................................. F-34 
C.  Special Provisions (Provision VI.C) ..................................................................................... F-35 

1.  Reopener Provisions ....................................................................................................... F-35 
2.   Effluent Characterization Study and Report ................................................................... F-35 
3.  Best Management Practices and Pollutant Minimization Program ................................ F-35 

VIII. Public Participation ...................................................................................................................... F-38 
A.  Notification of Interested Parties .......................................................................................... F-38 
B.  Written Comments ................................................................................................................ F-38 
C.  Public Hearing ...................................................................................................................... F-38 
D.  Waste Discharge Requirements Petitions ............................................................................. F-39 



SEWERAGE AGENCY OF SOUTHERN MARIN  REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
 NPDES NO. CA0037711 
 

Attachment F – Fact Sheet F-2 

E.  Information and Copying ...................................................................................................... F-39 
F.  Register of Interested Persons ............................................................................................... F-39 
G.  Additional Information ......................................................................................................... F-39 

 
 

Tables 

Table F-1. Facility Information .................................................................................................................... F-3 
Table F-2. Outfall Location .......................................................................................................................... F-6 
Table F-3. Historic Effluent Limitations and Monitoring Data ................................................................... F-6 
Table F-4. Summary of Effluent Violations ................................................................................................. F-8 
Table F-5. Compliance with Previous Order Provisions .............................................................................. F-8 
Table F-6. Historical Blending Summary .................................................................................................... F-9 
Table F-7. Basin Plan Beneficial Uses ....................................................................................................... F-11 
Table F-8. Secondary Treatment Requirements ......................................................................................... F-14 
Table F-9. Reasonable Potential Analysis Summary ................................................................................. F-19 
Table F-10. WQBEL Calculations ............................................................................................................. F-29 
Table F-11. Monitoring Requirements Summary ...................................................................................... F-34 
Table F-12. Tasks Required by USEPA Administrative Order No. CWA-309(a)-08-030 ........................ F-37 
 



SEWERAGE AGENCY OF SOUTHERN MARIN  REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
 NPDES NO. CA0037711 
 

Attachment F – Fact Sheet F-3 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California. Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Discharger. Sections or 
subsections of this Order not specifically identified as “not applicable” fully apply to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Sewerage Agency of 
Southern Marin Wastewater Treatment Plant and its service area. 

 Table F-1. Facility Information 
WDID 2 215015001 

CIWQS Place ID 255788 

Discharger Sewerage Agency of Southern Marin 

Name of Facility 
Sewerage Agency of Southern Marin Wastewater Treatment Plant and its 
wastewater collection and interceptor conveyance system 

Facility Address 
450 Sycamore Avenue, Mill Valley, CA 94941 

Marin County 

Facility Contact, Title, Phone 

Jeff Carson  
Interim General Manager 
(415) 388-2402 
Jcarson@cityofmillvalley.org 

Authorized Person to Sign and 
Submit Reports 

Same as above 

Mailing Address 26 Corte Madera Avenue, Mill Valley, CA 94941 

Billing Address Same as Mailing Address  

Type of Facility Publicly Owned Treatment Works (POTW)  

Major or Minor Facility Major 

Threat to Water Quality 2 

Complexity A 

Pretreatment Program NA 

Reclamation Requirements Order No. 96-011, General Water Reuse WDR 

Facility Permitted Flow 3.6 million gallons per day (MGD) 

Facility Design Flow 
3.6 MGD (average dry weather flow) 
24.7 MGD (peak wet weather flow) 

Watershed San Francisco Bay Basin 

Receiving Water Raccoon Strait in Central San Francisco Bay 

Receiving Water Type Marine 

Service Area 

City of Mill Valley, a portion of the Town of Tiburon (Richardson Bay 
Sanitary District [SD]), and unincorporated areas of Marin County (Almonte 
SD, Alto SD, Homestead Valley SD, and the Kay Park section of Tamalpais 
Community SD  

Service Area Population 29,000 approximately 

 



SEWERAGE AGENCY OF SOUTHERN MARIN  REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
 NPDES NO. CA0037711 
 

Attachment F – Fact Sheet F-4 

A. The Sewerage Agency of Southern Marin (hereinafter Discharger) owns and operates a Publicly 
Owned Treatment Works (hereinafter Plant) and its wastewater collection system (hereinafter, 
collectively, Facility). The Plant provides secondary treatment of wastewater collected from the service 
area and discharges it to Central San Francisco Bay.  

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal and 
state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger herein. 

B. Discharge of treated wastewater from the Plant to Central San Francisco Bay, a water of the State and 
the United States, is currently regulated by Order No. R2-2007-0056 (NPDES Permit No. 
CA0037711), which was adopted on August 8, 2007, became effective on October 1, 2007, and 
expires on September 30, 2012. The discharge is also currently regulated under Order No. R2-2012-
00XX (NPDES Permit No. CA0038849), which establishes requirements on mercury and 
polychlorinated biphenyls (PCBs) from wastewater discharges in the region. This Order does not affect 
the mercury and PCBs permit. In addition, the Discharger is subject to Cease and Desist Order (CDO) 
No. R2-2007-0057, which addresses the Discharger’s inability to immediately comply with certain 
effluent limits established in Order No. R2-2007-0056. The CDO is discussed further in section II.D.2, 
below. 

C. On April 3, 2012, the Discharger filed a Report of Waste Discharge (ROWD) and application for 
reissuance of its waste discharge requirements and NPDES permit.  

II. FACILITY DESCRIPTION  

A. Description of Wastewater and Biosolids Treatment 

1. Facility Background. The Discharger was formed under a Joint Exercise of Powers Agreement in 
1979 by the City of Mill Valley, Almonte Sanitary District, Alto Sanitary District, Homestead 
Valley Sanitary District, Richardson Bay Sanitary District, and the Kay Park Area of the Tamalpais 
Community Sanitary District. The Discharger owns and operates the treatment plant and its 
associated wastewater collection system. The Plant, located within the City of Mill Valley, 
provides secondary treatment of domestic wastewater for its six member agencies. The population 
of the service area is approximately 29,000. Attachment B provides a map of the area around the 
Facility. The Plant has a dry weather design capacity of 3.6 million gallons per day (MGD) and can 
treat up to 24.7 MGD during wet weather (based on equalized flow capacity of the Plant). From 
October 1, 2007, through March 2011, the average daily flow rate was 3.27 MGD, the maximum 
daily flow was 16.32 MGD, and the instantaneous peak wet weather flow was 43.8 MGD.  

2. Collection System. The Discharger owns and operates sewer pipelines that collect and convey 
wastewater from the member agencies’ satellite collection systems to the Plant. The Discharger’s 
conveyance system consists of approximately 3.5 miles of force mains, 5.5 miles of gravity lines, 
and six pump stations. Under agreement with the City of Mill Valley, the Discharger operates two 
lift stations within the Mill Valley service area (e.g., Frontage Road Lift Station, Shelter Bay Lift 
Station). Each of the satellite collection systems is owned and operated independently from the 
Discharger and collects wastewater from its respective service area. These collection systems, and 
the Discharger’s wastewater collection and interceptor conveyance system, are covered under the 
statewide General Waste Discharge Requirements for Sanitary Sewer Systems (Order No. 2006-
0003-DWQ). 



SEWERAGE AGENCY OF SOUTHERN MARIN  REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
 NPDES NO. CA0037711 
 

Attachment F – Fact Sheet F-5 

 3. Treatment Description. Treatment processes consist of screening, grit removal, flow equalization, 
primary sedimentation, biological treatment (trickling filters), secondary clarification, disinfection 
(chlorination), and dechlorination. Chlorine contact is accomplished in the effluent force main, 
which is approximately 6.5 miles long, and dechlorination is accomplished by sodium bisulfite 
addition at Sanitary District No. 5 of Marin County (Tiburon) prior to discharge.  

 The Plant has a wet weather treatment capacity of 24.7 MGD based on the equalized flow capacity, 
which takes into account the hydraulic constraints of all processing units, including the 
equalization ponds (3.3 million gallons total storage capacity) and the effluent pumps (24.7 MGD 
to 27 MGD processing capacity, depending on tidal conditions and use of the shared outfall by 
Sanitary District No. 5 of Marin County). During wet weather, when influent flows exceed 24.7 
MGD, the effluent from the primary clarifiers may bypass the trickling filters and secondary 
clarifiers and mix with secondary treated effluent before disinfection and discharge (Discharge 
Point No.001 at Raccoon Strait in Central San Francisco Bay). This bypass, or blending, occurs by 
design because the tank holding primary effluent (recirculation wet well) and the tank holding 
secondary effluent (effluent wet well) lay side-by-side. The wall that separates the two wells has 
ports running the length of the wall at a height of 13.0 feet. When the level of the recirculation wet 
well rises above the 13.0 feet level, primary effluent flows into the effluent wet well and blending 
occurs. This bypass, or diverting primary effluent around the secondary treatment units, prevents a 
washout of microbial populations in the secondary treatment system which is critical to achieving 
compliance with secondary treatment standards. It also helps alleviate the flow in the equalization 
ponds and, thereby, helps prevent sewer backups and overflows in basements or on city streets.  

The Discharger has an emergency outlet at the north equalization pond. During extreme peak 
flow conditions, when influent flow exceeds 24.7 MGD for an extended time and the capacity 
of the effluent pumps is reached, the equalization ponds could overflow. When this happens, 
partially treated yet diluted wastewater in the equalization ponds could be released into 
Richardson Bay. Such discharge, performed only under emergency situations to avoid sewage 
backups in the collection systems, is not authorized by this Order and is subject to Discharge 
Prohibition III.C.  
 
A treatment process schematic diagram is included as Attachment C of this Order. 
 

4. Biosolids Management. Solids removed from the wastewater stream are treated by gravity 
thickening, primary and secondary digestion, and dewatering by belt filter press. During the winter 
months, dewatered biosolids are sent to the Redwood Sanitary Landfill in Novato, where they are 
composted with yard waste and used for daily cover at the landfill. During warmer months, 
dewatered solids may be land-applied by Synagro West at a reuse site located on Lakeville 
Highway in Sonoma County. The Discharger currently generates and reclaims about 263 dry tons 
of biosolids per year. 

5. Stormwater Discharge. The Plant headworks receives drainage from the area in front of the solids 
handling units (i.e., belt filter press, grit and screenings, chemical feed room) and the area 
surrounding the dump station for septic haulers. The remaining storm drains at the Plant are not 
connected to the headworks. The Discharger is covered under the State Water Board’s statewide 
industrial stormwater NPDES permit (NPDES General Permit No. CAS000001) for stormwater 
runoff from the parts of the Plant that do not drain back to the headworks.  



SEWERAGE AGENCY OF SOUTHERN MARIN  REVISED TENTATIVE ORDER NO. R2-2012-XXXX  
 NPDES NO. CA0037711 
 

Attachment F – Fact Sheet F-6 

6. Water Recycling. The Discharger reclaims wastewater under General Water Reuse Order No. 
96-011. Reclaimed water reuse is intermittent with an average of approximately 0.038 MGD 
provided for landscape irrigation (7 MG/yr during the typical irrigation season of May through 
October). 

B. Discharge Point and Receiving Waters 

The Facility discharges treated effluent to Raccoon Strait in Central San Francisco Bay through a 36-
inch outfall with a 195-foot, 60-port diffuser, 850 feet (including the diffuser) offshore at a depth of 84 
feet below mean sea level. The Discharger shares the outfall with Sanitary District No. 5 of Marin 
County Wastewater Treatment Plant at Tiburon. The location of the discharge point and the receiving 
waters are indicated in the table below:  

Table F-2. Outfall Location 
Discharge 

Point 
Effluent 

Description 
Discharge Point 

Latitude 
Discharge Point 

Longitude 
Receiving Water 

001 
Secondary-Treated 

Municipal 
Wastewater 

37º 52′ 12″ N 122º 27′ 05″ W 
Raccoon Strait in Central 

San Francisco Bay 

     
C. Summary of Existing Requirements and Self-Monitoring Report Data  

Effluent limitations applicable to Discharge Point No. 001 contained in the previous order (Order 
No. R2-2007-0056) and representative monitoring data from the term of the previous order are 
presented below:  

Table F-3. Historic Effluent Limitations and Monitoring Data  

Parameter Units 

Effluent Limitations 
Monitoring Data 

(From October 2007- March 2012) 

Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Highest 